City of Lakeport
- Westside Community Park

| ENGINEERING

REDDING, CALIFORNIA




CITY OF LAKEPORT

2009 RECYCLE FEASIBILITY
STUDY REPORT

JoB NO. 523.27

REVISED
FEBRUARY 2010

PACE m'

ENGINEERING

REDDING, CALIFORNIA




TABLE OF CONTENTS

CHAPTER PAGE
ABBREVIATIONS
| INTRODUCTION....cuceeeireeieeerereecrersenneenessessssassessesssssessanannasassssssassosssssssssssssssessssstansessnnes 1
PROJECT GOALS AND OBJECTIVES ... oottt et ee e seesianeesnnae e eenna s 1
BACKGROUND ...ttt sisimssrsassnss mossaississmss oo o s vas spmaseses ivesiosvsnmistnnin 2
II STUDY AREA CHARACTERISTICS ...ttt ceiinne e ceese s este s s irs s saes 3
IIT WATER SUPPLY CHARACTERISTICS AND FACILITIES ....ccocvirinnmnieinsssensinnes 3
[...]
recycled water to the Geysers, or a northern pipeline connection to the Basin 2000 system is

possible.

ENVIRONMENTAL USE

Environmental use of recycled water is generally driven by the anticipated environmental benefit
as opposed to actual water demand. Potential opportunities for environmental uses include
stream flow augmentation, wildlife habitat restoration, wetland enhancement, and other related
environmental purposes. Environmental uses of recycled water would need to be evaluated in a
future study to assess the potential impacts to local groundwater supplies, lake water quality,
agricultural lands, and other environmental habitats. One potential environmental use would be
augmentation of summer lake levels in Clear Lake with disinfected tertiary recycled water.
Based on discussions with the RWQCB, direct augmentation of Clear Lake with recycled water
is not currently viewed as a benefit to the region, and would require a significant environmental

review by State and Federal agencies before it could be considered a viable alternative.

Recycled water could also be used to develop constructed wetlands to provide habitat for
endangered species and other wildlife. Since the late 1800°s, the Clear Lake area has lost over
85 percent of its native wetlands due to development and agriculture. Wetland restoring projects

have been accomplished within this region. For example, Lake County’s Lyons Creck Wetlands

City of Lakeport
Recycle Feasibility Study Report

§23.27 31



at the Northwest Regional WWTP is a 22-acre wetlands effluent polishing system to treat
secondary effluent prior to disposing of it at the Geysers. The Lyons Creeck wetlands represent a
major restoration of riparian habitat in this drainage. Construction and developing wetlands
similar to the Lyons Creek Project in the Lakeport area would probably require conversion of

agricultural land, or modification of other land uses near the City’s treatment facilities.

In addition, recycled water quality is a significant consideration for any environmental use since
pharmaceuticals, trace elements, pesticides, and other constituents could potentially result in
adverse impacts to aquatic species. The quality of recycled water required for environmental use
is dependent on the specific uses of the water. For example, the use of recycled water for a
stream flow augmentation project into Clear Lake would most likely require advanced tertiary
treatment such as RO, multi-stage flash, or possibly mechanical vapor compression in order to
obtain approval from regulatory agencies and the public. Treatment requirements, potential
wetland sites, water quality goals and acquisition of a NPDES Permit should be evaluated in the

future as specific environmental projects are identified.

VII. PROJECT ALTERNATIVE ANALYSIS

PLANNING AND DESIGN ASSUMPTIONS

Recycled Water Quality: The use of recycled water for irrigation, and possibly groundwater

recharge, raises a number of water quality issues related to public health and water chemistry,
which affects suitability for irrigation and other potential uses. The public health aspects of
recycled water irrigation are regulated by Title 22 of the California Code. Given that the City of
Lakeport’s market areas include agricultural crops that may be consumed raw; the potential for
direct public contact in parks, golf courses, and schools; the possible use of recycled water
within proposed urban development landscaping; and the provisions of Title 22, disinfected
tertiary recycled water would most likely be required for any off-site market. This would
generally provide for unrestricted water use for irrigation from a public health perspective. This

same level of treatment, however, would not be required for continuation of the existing disposal

City of Lakeport
Recycle Feasibility Study Report

52327 32



operations at the Lakeport Treatment Plant that utilize treated effluent for fodder crop irrigation.

The suitability of recycled water for irrigation is closely related to the type and concentration of
chemical constituents present. Concerns include salinity, sodium hazard, and potential toxicity
to plant foliage and roots from specific constituents. The tolerance of crops to various water
quality constituents differ by crop/plant type. Furthermore, different varieties of the same plant
can exhibit markedly different growth responses to water of similar quality. Crop tolerance to
constituents in the irrigation water, soil conditions, method of irrigation, prevailing climate, and
management are important factors in assessing the suitability of a particular water for irrigation

purposes.

Generally, the tolerance of the most sensitive crop to the water quality constituents is the basis
for assessing the suitability of the recycled water for irrigation. It is important to engage service
area water users during the planning process to obtain additional guidance on water quality
issues. Furthermore, water quality will be an important consideration for area districts in

negotiating agreements for recycled water deliveries.

Researchers have studied crop tolerance to salinity and other constituents, and have published
water quality guidelines for many agricultural crops and landscape plants. The University of
California has compiled this data and developed general guidelines for assessing the suitability
of water for irrigation. These guidelines, shown in Table 8, are general and flexible and are often
modified based on local experience and special conditions of plant, soil, and method of

irrigation.

The City of Lakeport provided some water quality data from the secondary effluent reservoir and
is shown in Table 9. Based on the treated effluent data shown in this table, the water quality of
the potential Lakeport recycled water supply appears to be within acceptable range for
agricultural and landscaping irrigation as shown on Table 8. Additional testing of the City’s
effluent for the other constituents, shown on this table, should be regularly performed in order to
confirm that there are no adverse constituents that may impact crops and plants. If these

subsequent tests indicate that the City’s effluent water quality is not suitable for crop production

City of Lakeport
Recycle Feasibility Study Report

523.27 33



the potential recycled water supply could be enhanced by treating a portion of the flow with a

RO process and blending it with less suitable treated recycled water.

Other then the City’s current recycled irrigation fields at the WWTP, and possibly groundwater
recharge, the market research for this Study indicates that the largest potential for utilizing the
City’s recycled water is for off-site use. Subsequently, DPHS, Title 22, Code of Regulations was
consulted in order to determine the level of treatment needed for alternative off-site recycled
markets discussed in this report. Because there is the potential for a significant number of off-
site markets for the City’s recycled water, and most of these markets could potentially be
unrestricted (i.e., possible contact with the public), the CRWQCB has inferred that as a minimum
treatment level, a disinfected secondary-2.2 recycled water standard may be necessary (see
Title 22, Section 60301.220), and that tertiary treatment could be required for most of these
off-site markets. As discussed, Title 22 also allows for recycled water to be used for
groundwater recharge on a case by case basis. Certainly, if groundwater recharge is to be
considered as a possible market for the City’s recycled water, some type of tertiary treatment
with possibly advanced treatment processes would most likely be needed as a minimum in order

for the DPHS and CRWQCB to consider this a viable alternative.

WASTEWATER TREATMENT PLANT UPGRADE ALTERNATIVES

In order to generate the recycled water quality mandated by Title 22 Recycled Water Standards
from the existing Lakeport WWTP, there appears to be several treatment additions that could be
implemented into the existing WWTP. As was discussed, some type of clarification/filtration
process would be necessary to treat the stored effluent at the existing WWTP to meet secondary-
2.2, or tertiary standards. Several WWTP processes were examined as a part of this investigation

in order to determine what process has the best potential.

Conventional Clarifiers: The current ADWF at the WWTP t is roughly 0.38 MGD and peak

flows can reach 2.8 MGD. Estimated growth over the next 20 years will increase these flows to
0.55 MGD ADWEF and above 3.0 MGD peak flows. In order to treat this span of flow with a

conventional clarifier, the overflow rate would have to be approximately 600 GPD/ft’. In order

City of Lakeport
Recycle Feasibility Study Report

52327 34



to achieve this overflow rate, a conventional clarifier would have to be approximately 80 feet in

diameter

Traditional clarifiers are typically not used to treat aerated pond system effluent due to elevated
suspended solids (SS) that are generated from algae. The sedimentation rates for algae tend to be
very low and often require chemical, or physical settling aids in order to have algae settle.
Furthermore, the Lakeport aeration ponds have an estimated detention time of about 12 days
during average flows, which is significantly longer than most conventional clarifier processes.
Typically, any SS that pass through the aeration ponds are not likely to settle in a conventional

clarifier with a much shorter detention period.

High Rate Clarification (HRC): Several HRC processes were examined in order to determine

their suitability in upgrading the existing treatment plant and treating the prevalence of SS
generated by algae within the existing Lakeport treatment processes. Common to most HRC
treatment processes is the use of physical and chemical treatment to improve flocculation and
sedimentation within a clarification process. HRC processes typically have a much smaller
“footprint” then a conventional clarifier and, as the name implies, take less time to produce low
SS effluent. Additional advantages, over traditional clarifiers, include better suitability for
fluctuations in flow, have the ability to be started quickly, and are more reliable in producing low

turbidity and SS effluent.

e Dissolved Air Floatation (DAF): In DAF, air is dissolved under pressure in the water to
be treated followed by depressurization. Stream micro-bubbles are produced during the
reduction of pressure in the waste. The bubbles surround slow-settling particles and float
them to the surface whereby they are collected and removed. In the United States, DAF
has been commonly used to treat oxidation pond effluent which can be high in algae. It is
likely that for DAF to be effective for the Lakeport Treatment Facility, a coagulant and
polymer will have to be added.

Depending on the type of coagulant and/or polymer that is added, the maximum loading

rate that a typical DAF unit can achieve is between 2 to 6 GPM/AE.

City of Lakeport
Recycle Feasibility Study Report

523.27 35



e Ballasted flocculation (BF): The BF process (Actiflo™) uses a polymer to attach
coagulated particles to micro-sand for rapid settling in a lamella tube settler system. The
micro-sand is separated from the sludge in a hydrocyclone and recycled to the process for
use. This process has a high loading rate and responds well to high solids loading. BF
processes have been shown to effectively treat algae concentrations in raw water.
However, when compared with other clarifier processes, BF is expensive to operate due

to energy and chemical costs.

Typical surface loading rates for BF clarifiers is between 15 to 30 GPM/ft*

Other HRC processes were also examined (i.e., lamella plate clarifiers, etc.), but these other

processes appear to be limited when it comes to algae removal and costs.

Filtration Alternatives: Title 22 (Section 60301.310) characterizes several filter processes that

are acceptable for filtration of wastewater. All filter technologies perform the same basic
function of filtering particle matter from wastewater in order to provide effective pre-treatment

for downstream disinfection processes.

Granular media filters are required to produce an average turbidity of 2 NTU within a 24-hour
period and also maintain 5 NTU or less than 5 percent of the time during a 24-hour period. At

no time can the granular filter effluent turbidity exceed 10 NTU.

Flow rates across granular filters shall not exceed 5 GPM per square-foot except that traveling
bridge filters shall have a maximum flow of 2 GPM per square-foot. Some of the more notable
granular filter types that the State recognizes include upflow, or downflow deep bed continuous
backwash filters; conventional deep bed filters; shallow bed continuous backwash travelling

bridge filters; and shallow pulsed bed filters.

In addition, Title 22 allows for other filtration technologies such as microfiltration,

nanofiltration, and RO membranes so long as these filter technologies can achieve 0.2 NTU

City of Lakeport
Recycle Feasibility Study Report

523.27 36



turbidity 5 percent of the time within 24 hours and less than 0.5 NTU continuously.

In September 2008, the CDPH issued the “Treatment Technology Report for Recycled Water”
(see Appendix E) listing filtration equipment that has demonstrated an ability to meet the

Title 22 recycle requirements discussed above.

Although there is not one ideal filter selection for the Lakeport system in achieving Title 22
recycled water standards, there are guidelines for using an applicable filter technology. Some of
those guidelines include preferences by treatment plant staff, costs, and effectiveness of

treatment. Based on this standard, several different filtration processes were considered:

e Conventional Downflow Filters: These filters generally consist of single-, dual-, or
multi-media filter material that is contained in a gravity filter chamber. Wastewater is
introduced at the top of the media bed and (as the name implies) flows downward

through the media material capturing suspended materials in the wastewater.

Backwash of the media is instituted either by elapsed time, headloss measured across the
media, or solids breakthrough. The source of backwash water is typically stored filter
effluent that is pumped upward through the filter media by backwash pumps. Typical
backwash water volumes are between 6 to 10 percent of the effluent generated. Filter
backwash water blow down is typically held in a storage tank where it is slowly metered
back into the upstream treatment processes (i.e., the headworks) in order to reduce

disruptions in the WWTP.

e Upflow Continuous Backwash Filters: Wastewater to be filtered is introduced into the
bottom of the filter where it flows upward through a series of riser tubes and is distributed
evenly into the downward moving sand bed. Treated water exits from the sand bed via
an overflow weir. At the same time, sand particles, along with trapped solids, are drawn
downward into the suction of an airlift pipe. Air is introduced into the pipe creating a
turbulent flow, which separates the solid contaminates from the sand. Upon reaching the

top of the airlift pipe, the dirty slurry spills over into a reject compartment where a steady

City of Lakeport
Recycle Feasibility Study Report

523.27 37



side stream of clean filtrate carries away the waste solids. Because the sand has higher
settling velocity than the removed solids, the sand settles back into the filter chamber.

Typical backwash recovery rates are between 5 to 8 percent of filter output.

An advantage of upflow filters versus conventional filters is that there is no need for
backwash pumps and backwash supply holding tanks. Because the system is
continuously backwashed, there is a constant stream of backwash that can be metered
back into the headworks, this eliminates the need for a backwash waste holding tank.
However, there are several drawbacks to this filter technology. The units need a reliable
compressed-air supply system. The airlift tubes have a potential for becoming plugged
and can be worn out due to sand abrasion. Upflow filters also tend to be more sensitive

to high solids loading process upsets.

This type of filter technology has been used at water and wastewater treatment plants for
a number of years. For example, the City of Lakeport utilizes this type of filter process at

the City’s WTP, and City operators are familiar with this technology.

Cloth Media Filters (CMF): As the name implies, CMFs are made up of filter cloth
covered vertical discs within a concrete, or steel-filter tank. The vertical orientation of
the discs allows for a large amount of filter area in a small footprint. Wastewater enters a
central filter collector tube where it flows to final discharge over an overflow weir. As
solids collect on the cloth, resistance to flow increases. When headloss through the cloth
medium reaches a predetermined set-point, the discs are backwashed. Solids are
backwashed from both sides of the disc by liquid suction. Vacuum suction heads, located
on cither side of the CMF, draw filtrate water from the filter collector tube back through
the fabric while the disc is rotating. Typical backwash recovery rates are around

3 percent of filter output.

The advantages of CMF technology are the small footprint and low capital cost to install,
especially for a package plant. Backwash rates are considerably less than the upflow or

downflow filters discussed above. These types of filters also have low power needs and

City of Lakeport
Recycle Feasibility Study Report

52327

38



have high solids loading capabilities. The disadvantages of CMFs include replacement of
filter fabric every 5 to 6 years, they contain moving parts, and they are a new technology

in the United States.

Membrane Microfiltration (MF): MF involves the passage of wastewater through a thin
membrane for the purpose of removing particulate material, pathogens, organic matter,
nutrients, and dissolved substances not removed by upstream treatment processes. MF
systems have a small footprint and can be constructed as packaged systems that can be
delivered to a site via trucks. MF systems are generally highly automated, thus reducing
labor requirements. These systems can remove large contaminates such as protozoan and

cysts and can also reduce some bacteria and viruses thus reducing treatment chemicals.

MF utilizes significantly more power than other conventional treatments. Membranes are
expensive to replace and have a life of about 5 years. Scale formation on the membranes
can be a serious problem and is difficult to predict. The biggest disadvantage to MF
systems is that when treating algae-laden wastewater, the MF treatment units have to be

backwashed and cleaned-in-place too often to be cost effective.

Reverse Osmosis (RO): RO is similar to the membrane filtration treatment process
discussed above. However, there are key differences between RO and filtration. The
predominant removal mechanism in membrane filtration is straining, or size exclusion, so
the process can theoretically achieve perfect exclusion of particles regardless of
operational parameters such as influent pressure and concentration. However, RO
involves a diffusive mechanism so that separation efficiency is dependent on influent
solute concentration, pressure, and water flux rate. It works by using high pressure (i.c.,
1,000 PSI) to force a solution through a membrane, retaining the solute on one side and

allowing the pure solvent to pass to the other side.

Due to the nature of their spiral wound design, pre-treatment is important when working
with RO membranes. The material is engineered in such a fashion to allow only one-way

flow through the system. As such, the spiral wound design does not allow for

City of Lakeport
Recycle Feasibility Study Report

523.27

39



backpulsing with water, or air agitation to scour its surface and remove solids. Since
accumulated material cannot be removed from the membrane surface systems, they are
highly susceptible to fouling (loss of production capacity). Therefore, pretreatment is a
necessity for any RO system. Typically, pretreatment includes clarification and filtration
usually using a microfiltration system. RO treatment plants are a very expensive
treatment process to construct ($6/gallon) and to operate. RO would only be considered
as a viable treatment option for direct injection groundwater recharge, or direct lake

augmentation projects.

Packaged Plant Filtration System: A packaged plant filtration system is categorized as “new”

treatment technology. These types of systems are different from a custom-design treatment plant

in that, as the name implies, a packaged plant is constructed in a factory, skid mounted, and

transported when already assembled to the treatment plant site. Most packaged plants contain

the conventional processes of coagulation, flocculation, sedimentation, and filtration. Packaged

plants have garnered great success in the treatment of surface water for removal of turbidity,

color, and coliform. This type of plant is very familiar with City of Lakeport operators.

Currently, the City’s WTP uses a packaged adsorption clarifier package plant to treat Clear Lake

water for the City’s potable water use.

There are two types of contact clarifier/filtration packaged plants:

Adsorption Clarifier Packaged Plant: This type of plant utilizes an upflow filter with low
density plastic bead media to replace the flocculation and sedimentation basin, thereby
combining the two processes. A mixed-media filter downstream of the adsorption

clarifier completes the treatment.
Absorption clarifiers can achieve 95 percent, or greater removal at 10 GPM/ft,
Tube-Type Clarifier Plant: As the name implies, this type of packaged plant contains

tube settlers to reduce the average time water remains in the tank chamber. In this plant,

chemicals (disinfection, coagulant, and polymers) are added prior to a flash mixer. After

City of Lakeport
Recycle Feasibility Study Report

523.27

40



mixing the water enters the flocculation chamber where the water is gently mixed for
10 to 20 minutes. The flocculated water then enters the tube settlers, which consist of
multiple 1-inch deep tubes. Due to the large surface area of the tubes, floc settles within
15 minutes of entering the settling chamber. Finally, the water enters a gravity flow

mixed-media filter.

Large tube-type clarifier packaged plants can treat from 200 to 1,400 GPM influent

flows.

RECOMMENDED TREATMENT PLANT UPGRADE ALTERNATIVES

There are two primary alternatives for upgrading the Lakeport WWTP in order to achieve
tertiary treatment standards for unrestricted off-site recycled water supply: adsorption clarifier
filter package plant and DAF/cloth media filters (CMF). These alternatives are shown in Table
10 along with estimated costs and Figures 5 and 6. Alternative 1 uses an adsorption clarifier
filter package plant similar to the City’s current water treatment filter plant, which has a history
of treating algae loaded lake water. In addition, the concept of using a treatment plant process
that is currently being used by City operators will allow the City to cross train City staff to
operate and maintain both City facilities. In addition, critical spare parts and treatment chemicals

can be purchased in bulk and stockpiled for both plants.

The second alternative is the combination of DAF and CMF. CMEF is proving to be a reliable
and cost-effective technology for the production of Title 22 quality effluent in conventional
secondary treatment plants. Cloth filters do not, however, have a track record for applications
where algae removal is a priority because algae cells are smaller than the nominal pore size of
the cloth. Therefore, CMF will likely require extensive pretreatment to produce Title 22 quality

effluent.

Therefore, the treatment process with the best potential for treating the City’s existing effluent to
Title 22 standards would be Alternative 1(adsorption clarifier filter package plant) which uses a

treatment process that has a proven track record for treating algae-loaded water and is familiar to

City of Lakeport
Recycle Feasibility Study Report

52327 41



the City of Lakeport. The success of this alternative will be highly dependent on the chemical
feed system and the type of algae present in the effluent. Therefore, this process must be pilot-
tested before being pursued further. The pilot testing study would be used to optimize coagulant
and polymer selection, dosage for clarification, and to establish design-loading rates for the
clarifiers and the filters. It would define the chemical dosages, backwash rates, and costs
associated with each of the treatment processes. Pilot testing should be conducted when the
wastewater and secondary effluent has the highest algae-formation potential of the year (i.e.,

spring or summer).

Effluent Storage: Storage of recycled water is a critical link between the WWTP and the

recycled markets. Storage is needed for the following reasons:

e To equalize daily variations in flow from the WWTP and to store excess when average
wastewater flow exceeds irrigation demands.

e To meet peak recycled demands in excess of the average wastewater flow.

e To minimize the effects of disruption in the operations of the WWTP and the recycled
user. Storage is used to provide insurance against the possibility of unsuitable reclaimed
wastewater entering the irrigation system and to provide additional time to resolve water

quality problems.

As was discussed, the City’s 650 Ac-Ft earthen effluent reservoir was designed to store the
City’s annual influent flows and a 100-year annual rain event falling on the reservoir area over
the October to April winter months. The hydraulic water balance shown on Table 11 suggests
that the current effluent reservoir and irrigation disposal system have an effective capacity to
treat and dispose of an ADWF of about 0.55 MGD during a 100-year annual rain event. Based
on the City’s continued I&I reduction efforts and a 1.1 percent effluent growth rate, it appears
the existing effluent reservoir has adequate volume until at least 2042, so long as the City can
dispose of the majority of the stored recycled water prior to October of each year. Beyond this
date, it appears that additional storage will have to be constructed unless a reliable year-round

recycled disposal source can be identified (e.g., the Geysers, domestic toilets, industrial, etc.).

City of Lakeport
Recycle Feasibility Study Report

523.27 42



For the purposes of the agricultural and urban irrigation markets (except for the LGCD Golf
Course Development), it appears that the current seasonal storage reservoir operation is well-
matched for supplying at least a portion of the City’s stored recycled water volume to some of
the potential irrigation markets discussed. Figure 7 compares the historical effluent storage
volume with that of several irrigation uses (i.e., vineyards, orchards, etc.). It is no surprise that
the current seasonal variation in recycled storage volume corresponds closely with local
agricultural irrigation requirements since the City’s current recycled operations are for irrigating
pasture land on a limited year-round basis. However, the figure indicates that typical orchard
and pasture/landscaping irrigation within Lake County tends to begin around March and lasts
until October. Given the current CRWQCB discharge restrictions require that the City restrict
discharge of treated effluent during precipitation from October to April, new discharge
regulations will have to be negotiated with the CRWQCB if an off-site orchard, pasture, or golf
course irrigation recycled water customer is established. Clearly, any potential discharge of the
City’s recycled water to an off-site user would trigger a review by the CRWQCB and at that time